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APPENDIX 2G

STATIC DYNAMIC ROCK PROPERTIES

The information contained in this appendix was not revised, but has been

extracted from the original FSAR and is provided for historical information.
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TABLE 2G-2

LABORATORY COMPRESSION WAVE VELOCITY MEASUREMENTS

Test No. Location Hole No.
E1H Reactor 1 El-1
E2E Reactor 2 E2-~1
E2H Reactor 2 E2-1
B 42 B Contact B 42

B 42 G Contact B 42
F1D Tunnel F1lA
F2D Tunnel F2

Depth (Feet) Rock Type
79.9 - 80,3 Diorite
51,2 = 51.6 Diorite
139.1 = 139.4 Diorite
122.5 « 123.0 Diabase
141.8 = 142.3 Schist
128.7 = 129.2 Diorite
259.0 - 259.4 Schist

vensit

(gm/cm’)

2.81

2.1
2.719
2.86

Laboratory Compression
Wave Velocity

@ 0 psi @ 3000 psi
19,460 19,880
18,860 19,090
20,050 20,300
18,600 18,800
16,960 17,320
20,050 20,340
18,110 18,370
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NOTE:

SB1l &2
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FIGURES

Unconfined Test E1lF Stress-Strain Curve
Unconfined Test E1lG Stress-Strain Curve
Unconfined Test E2A Stress-Strain Curve
Unconfined Test E2C Sfress—strain Curve
Unconfined Test E2J Stress-Strain Curve
Unconfined Test E2M Stress-Strain Curve
Unconfined Test B7B Stress-Strain Curve
Unconfined Test B42D Stress-Strain Curve
Unconfined Test B42F Stress-Strain Curve
Unconfined Test B42H Stress-Strain Curve
Unconfined Test FlA Stress-Strain Curve

The stress-strain curves shown in Figures 2G~1 through

2G~11 are terminated at the last strain reading before

sudden, brittle failure. The maximum compressive load
at failure was recorded by the testing machine and was

used to calculate the compressive strengths contained
in Table 2G-1.
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